

KUNI Applied Materials

7F, No. 7, Section 4 Chen-De Rd

Taipei, Taiwan

Tel: 886-2-2885-1325


KUNI Applied Materials
邦彥應用材料有限公司
ANSI Z87.1- 2015; Spectacle Product Tests Par. 7.2.1: High Mass Impact. (Refer : High velocity impact tester/ Model No. YT-320)
Result: Pass

Sample ID	Location	Pass	Fail
1-1	Right ocular	X	
1-2	Left Ocular	X	
1-3	Right Ocular	X	
1-4	Left Ocular	X	

ANSI Z87.1- 2015; Spectacle Product Tests Par. 7.2.2: High Velocity Impact. (Refer:High velocity impact tester/ Model No. YT-320)
Result: Pass

Sample ID	Location	Velocity (ft/s)	Pass	Fail
-	Right Ocular 15°Nasal	ANSI Z87.1- 2010 doesn't request		
1-5	Right Ocular 0°	165	X	
-	Right Ocular 15°Temporal	ANSI Z87.1- 2010 doesn't request		
1-6	Right Ocular 30°Temporal	160	X	
-	Right Ocular 45°Temporal	ANSI Z87.1- 2010 doesn't request		
-	Right Ocular 60°Temporal			
-	Right Ocular 75°Temporal			
-	Right Ocular 90°Temporal			
1-7	Right Ocular 90°Temporal+10mm	160	X	
1-8	Right Ocular 90°Temporal-10mm	160	X	
-	Left Ocular 15°Nasal	ANSI Z87.1- 2010 doesn't request		
1-9	Left Ocular 0°	165	X	
-	Left Ocular 15°Temporal	ANSI Z87.1- 2010 doesn't request		
1-10	Left Ocular 30° Temporal	160	X	
-	Left Ocular 45°Temporal	ANSI Z87.1- 2010 doesn't request		
-	Left Ocular 60°Temporal			
-	Left Ocular 75°Temporal			
-	Left Ocular 90°Temporal			
1-11	Left Ocular 90°Temporal +10mm	160	X	
1-12	Left Ocular 90°Temporal -10mm	160	X	

ANSI Z87.1- 2015; Spectacle Product Tests Par. 7.3.3: Penetration Test
Result: Pass

Sample ID	Location	Pass	Fail
1-13	Right Ocular	x	

KUNI Applied Materials

7F, No. 7, Section 4 Chen-De Rd

Taipei, Taiwan

Tel: 886-2-2885-1325


KUNI Applied Materials
邦彥應用材料有限公司

Date: MAY 03, 2018

ANSI Z87.1- 2015; Spectacle Product Tests Par. 7.2.1: High Mass Impact**Result: Pass**

Sample ID	Location	Pass	Fail
1-1	Right ocular	X	
1-2	Left Ocular	X	
1-3	Right Ocular	X	
1-4	Left Ocular	X	

3.5.10: Impact resistance**Result: Pass Gray PCPOL**

Sample ID	Location	Velocity (ft/s)	Pass	Fail
1-5	Right Ocular	650	X	
1-5	Left Ocular	653	X	
1-6	Right Ocular	697	X	
1-6	Left Ocular	696	X	
1-7	Right Ocular	695	X	
1-7	Left Ocular	696	X	

Result: Pass Gray&Yellow&Clear

Sample ID	Location	Velocity (ft/s)	Pass	Fail
1-5	Right Ocular	656	X	
1-5	Left Ocular	655	X	
1-6	Right Ocular	697	X	
1-6	Left Ocular	698	X	
1-7	Right Ocular	694	X	
1-7	Left Ocular	695	X	

ANSI Z87.1- 2015; Spectacle Product Tests Par. 7.3.3: Penetration Test**Result: Pass**

Sample ID	Location	Pass	Fail
1-8	Right Ocular	x	